
1 1/2” x 10” Evolution Stair Wand (PN: 000-163-759)
Item	 Ref. No.	 Qty	 Description
	1	 000-015-1378 1	 BRACKET, JET MOUNTING - EVO STAIR
2	 000-015-1384 1	 BRACKET, VALVE HANGER EVO 1.5”
3	 000-027-122 1	 CAP, BLACK VINYL 0.5” ID
4	 000-061-194 1	 HANDLE, 1.5” STEEL W/ VINYL
5	 000-068-1111 1	 HOSE ASSEMBLY, 1/8” NYLON X 16.25” LG.
6	 000-052-153 1	 HOUSING, STABILIZER NOZZLE
7	 000-076-092 1	 JET, FILTER 100 MESH s/s
8	 000-076-097 1	 JET, 11004 TEE UNIJET - BRASS
9	 000-081-862 1	 LABEL, HM EVO WAND
10	 000-052-071 1	 NIPPLE, 1/4” NPT HEX
11	 000-094-059 2	 NUT, #8-32UNC HEX NYLOCK
12	 000-094-140 1	 NUT, 1/4”-20UNC HEX NYLOCK BRASS
13	 000-094-129 2	 NUT, 5/16”-18UNC HEX
14	 000-094-028 1	 NUT, BRASS JET ASSEMBLY
15	 000-108-209 1	 PROTECTOR, HOSE 1.5” X 8.5” LG. VELCRO
16	 000-052-434 1	 QUICK CONNECT, FEMALE, 1/8” - OPEN

Item	 Ref. No.	 Qty	 Description
17	 000-052-050 1	 QUICK CONNECT, 440 MALE W/ VITON STD
18	 000-052-765 1	 QUICK DISCONNECT, MALE 1/8” NPT
19	 000-143-731 2	 SCREW, #8-32UNC X 1.125” LG. PHIL HEAD S/S
20	 000-143-501 2	 SCREW, 5/16”-18UNC x 1.50” LG. HEX HEAD
21	 000-168-023 1	 TUBE, W/ HEAD - EVO STAIR TOOL
22	 000-169-244 1	 VALVE, CONTROL - BRASS
23	 000-174-003 1	 WASHER, 1/4” FLAT S/S
24	 000-174-029 1	 WASHER, 3/8” FLAT RUBBER BACKED
25	 000-174-049 4	 WASHER, 5/16” FLAT 
26	 000-174-018 2	 WASHER, 5/16” LOCK

Also Available - not shown

*	 000-163-133	 1	 WAND, EVO STAIR WARRANTY 

Glide Components 

1	
1	
2	

* 000-057-258
* 000-108-227
* 000-143-531
* 000-143-784 1	

GASKET, EVO STAIR TOOL
PROTECTOR, GLIDE EVO STAIR NS
SCREW, 6-32 X 3/8” FLT HD S/S
SCREW, 6-32 X 3/4” LG. FLAT HD S/S

11

19

2X

3

17

10

22

5

16

18

24

1

12

6

7

8

14

RUBBER TOWARD 
BRACKET

21

4

202X

252X

25

2X
26

2X 13

2X

2

15

000-143-784 
SCREW

000-108-227
GLIDE

000-143-531
2X SCREW

000-057-258
GASKET

23

A2

A2

A2

A2

A2

9

B

B

NOTES:
1. SEE ENG-45975 OR ADHESIVE MATERIAL PRODUCTION 
LINE REFERENCE CARD FOR SEALANT INFORMATION.

C

C

C

C

C

C

C

C

ITEM NO. QTY. DESCRIPTION MATERIAL PART NO.

26 2 WASHER, 5/16" LOCK S. STEEL 000-174-018

25 4 WASHER, 5/16" FLAT 18-8 S. STEEL 000-174-049

24 1 WASHER, 3/8" FLAT RUBBER BACKED S. STEEL 000-174-029

23 1 WASHER, 1/4" FLAT S/S S. STEEL 000-174-003

22 1 VALVE, CONTROL - BRASS BRASS 000-169-244

21 1 TUBE, W/ HEAD - EVO STAIR TOOL VARIOUS 000-168-023

20 2 SCREW, 5/16"-18UNC x 1.50" LG. HEX HEAD S. STEEL 000-143-501

19 2 SCREW, #8-32UNC X 1.125" LG. PHILLIPS HEAD S/S S. STEEL 000-143-731

18 1 QUICK DISCONNECT, MALE 1/8" NPT BRASS 000-052-765

17 1 QUICK CONNECT, 440 MALE W/ VITON STD BRASS 000-052-050

16 1 QUICK CONNECT, FEMALE, 1/8" - OPEN BRASS 000-052-434

15 1 PROTECTOR, HOSE 1.5" X 8.5" LG. VELCRO VARIOUS 000-108-209

14 1 NUT, BRASS JET ASSEMBLY BRASS 000-094-028

13 2 NUT, 5/16"-18UNC HEX BRONZE 000-094-129

12 1 NUT, 1/4"-20UNC HEX NYLOCK BRASS BRASS 000-094-140

11 2 NUT, #8-32UNC HEX NYLOCK AISI 304 000-094-059

10 1 NIPPLE, 1/4" NPT HEX BRASS 000-052-071

9 1 LABEL, HM EVO WAND POLYCARBONATE 000-081-862

8 1 JET, 11004 TEE UNIJET - BRASS BRASS 000-076-097

7 1 JET, FILTER 100 MESH s/s S. STEEL 000-076-092

6 1 HOUSING, STABILIZER NOZZLE BRASS 000-052-153

5 1 HOSE ASSEMBLY, 1/8" NYLON X 16.25" LG. S. STEEL 000-068-1111

4 1 HANDLE, 1.5" STEEL W/ VINYL STEEL 000-061-194

3 1 CAP, BLACK VINYL 0.5" ID VINYL 000-027-122

2 1 BRACKET, VALVE HANGER EVO 1.5" AISI 304 2B 000-015-1384

1 1 BRACKET, JET MOUNTING - EVO STAIR AISI 304 2B 000-015-1378

LTR REVISION DESCRIPTION CODE DATE BY CHKD APPVD

B 068-1111 WAS 18.125" LG.; ADDED 108-209 & 174-
059; 174-060 WAS 174-003; BETA 7/17/2018 L.O.L. L.R.K. L.R.K.

C
MADE 057-258, 108-227, 143-531 & 143-559 INTO 
SUB ASSY; 094-140 WAS 094-009; 174-003 WAS 174-
060; ADDED 015-1384 & 081-862; BROKE OUT 094-
129, 143-501, 174-018 & 174-049 FROM 061-194;

- 09/04/2018 L.O.L. L.R.K. L.R.K.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

MACHINE
FINISH

125

SCALE:  1:2 SHEET 1 OF 1

PROPRIETARY INFORMATION

11015 47th Avenue West,
 Mukilteo, Washington 98275

D
SIZE

BREAK ALL SHARP EDGES 0.005-.015

UNLESS OTHERWISE NOTED
DIMENSIONS ARE IN INCHES

PART NUMBER

WEIGHT:APPLICATION
NEXT ASSY USED ON 000-163-759

REV

WAND, EVO STAIR TOOL

CEVO STAIR TOOL- - -

- - - - - -

- - -- - -

- - - - - -

- - - - - -

L.R.K.
L.R.K.
L.O.L.DRAWN

CHECKED
APPVD

05/07/2018
09/04/2018
09/04/2018

TOLERANCES
.X= .1

.XX= .03
.XXX= .010

ANGULAR = 2°

CODE:  7.39

000-163-759 1 1/2”  x 10” Evolution Stair Wand - Rev. D

NOTES:
Note 1: This tool is suitable only for use with water or chemical with a pH betweeen 5 and 10	
Note 2: A2 indicates Loctite 567-Thread Sealant  		



IMPORTANT!
Jet
This wand shipped with jet part number 11004 installed (optimized for use with machines that operate at 200-400 psi). Jet 
may be operate at a pressure setting from 100-500 psi.  Do not exceed 500 psi.

For replacement tips order HydraMaster part number 000-076-097.

Part number can be found on 
top of jet.

Cleaning Jets

1) Using an 11/16” and a 13/16” wrench remove the jet’s retention nut.
2) Remove and clean the filter. Use a soft pointed object such as a toothpick to clean the jet opening.
3) Reinstall the filter and the retention nut, ensuring that it doesn’t cross thread.
4) Align jet slot with vacuum slot as noted below.
5) Using an 11/16” and a 13/16” wrench tighten the retention nut.

NOTE: It is not necessary to use sealant on retention nut threads. 

Slot in the jet must be parallel to wand opening.

Jet Housing Filter Jet Retention 
Nut 

000-163-759 1 1/2”  x 10” Evolution Stair Wand - Rev. D


